
MITSUBISHI 

Industrial Sewing Machine Parts Catalog 

Model PLK-A1710 

13 ;,_x 

[I] ~ 1* • RIG 

III * 1* Iii ~ (I) 

I]] * 1* Iii ~ an 
rn * 1* Bll ~ (]]) 

ffil • I,\ .fl • 
[§] tp ~ ~ .fl .. 
[1] ~ 'e.l IJ .fl • 
I]] X - y 7- - 7 JL- .fl • 
[ID * ~ ~ .fl • (I) 

[ill * ~ ~ .fl .. an 
[i] '71'H-.fltJI·~I:I:Ifi 

~ ~ 5£11 .fl • 
IU ft!J ~ • 
~ ~ "= I± ft!J ~ ~ Ill ,;n 

1m 7- 7 JL- M ~ 

lffi f;t • c:l (!) QQ 

U] f;t • c:l an gg 

rrn :;t 7' ~ 3 / r\ ·:; 

INDEX Page 

Construction · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 

Arm bed & ifs accessories (!) ·· · · ·· ·· · ··· ·· ·· ···· ·· ··· · ···· ···· ·· ····· ·· ·· · ·· ·· · · ·· · ·· ··· 2 

Arm bed & ifs accessories an ···························································· 4 

Arm bed & ifs accessories(]]) ···························································· 6 

Sewing mechanism·········································································:··· 8 
Presser bar lifting mechanism .............................................................. 10 

Thread trimming mechanism ································································ 12 

X-Y Table mechanism ········································································· 14 

Work holder mechanism (I) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 16 

Work holder mechanism an·································································· 18 

Wiper & detector mechanism · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 20 

Oil lubrication mechanism · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 22 

Control box · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 24 

Pneumatic control unit · · · ·· · ··· ·· · ··· ·· ·· ·· · ····· · ··· ·· ·· ··· · ··· · ·· ··· · ····· ····· ·· ··· · ··· · · ··· 26 

Table & Stand · · ··· ·· ····· · ··· · ·· ··· · ··· ·· ·· ·· · ·· · ·· · ···· · ··· ·· ·· ··· ····· · ··· ·· ·· ·· · ··· ·· · · ···· ··· 28 

Accessories (I) · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 30 

Accessories an · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · .. · · .... · · .. · .. · .. · · .. · · · · .... · · ...... · 32 

Option parts · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · · 34 

P-1758 199305 

From the library of: Superior Sewing Machine & Supply LLC



~ ~/Jtift6~::J- 1-='tl.tft~~ 
MITSUBISHI SPARE PARTS No. Designation system 

( 
-ltai! ) 

Standard parts 

~iiiJ~flll&. 

Common parts 

( 
__ .. ) 

Standard ;arts 

~iiiJ~ftl!&. 

Common parts 

it: *•l:l:t~X*(A,B,-··X,Y,Z):b'.Allo 
Remark: Alphabet(A,B,-··X,Y,Z)should be taken at 

*mark. 

,-~:;:..-gail 

M 
(1) 

M 

Sewing machine parts 

r-··~JIJ 

(2) 

9 

Sewing machine model 

~.t. r- "' 
Model No. 

I 

(3) (4) 

I 

tt .(1) ..... Spec1ficat1on (1) 

~iilj\~flll&. 
'- Common parts 

~~/ftl!&. 
'-Sewing machine parts 

r-PLK-~;Ij 
PLK-A-Series 

- PLK A1710 -

- -
Speclflcatlo n Description 

.I l I 

* 
(5) (6) (7) (8) (9) 

I I I 

tt .(2) .. =IS '"' ..... Spec1ficat1on (2) ..... Descrpt1on 

r-

Standard r-
Cramp frame assy. 

I 

A 0 
1 I 

1 0 5 
I 

1 7 ~A 

0 4 1 2 0 3 7 
I I I I 

-*V:llt~6 P"t"AC-*:/ 
~ tiM4 '- '-Length of screw 6 Screw (Pan head screw) 

L- Outer diameter M4 

)t: -~&.1:-::>l.'l"Q)flam.:glj:, -tQ)ill!£:1l:A?m:~m~nt.:fi8H~=ts~~ 
t- *-to ~? -r :BtJIJII::§:~fl~l;t, fi8Q)&Jfl:llrr:bnll t.:~, ~?J.JQ)fl 

at .. H1-Q)flfl~~m ~ n -r~. '~fi~:IJ~~ •J ~ -r 0 

Sewing machine models, of Standard parts are indicated model of 

these parts are registered firstry. Parts are used for not only the indi­

cated model, but also another models, in reason of New development, 

Improvement after. 

From the library of: Superior Sewing Machine & Supply LLC



rn ~~•nx; 
CONSTRUCTION 

~~/DIS 

Machine head 

.::r- ::t'Jv 

Table 

~ 

Zff~-=E- ~ 

LIMI-STOP Z Motor $1HBPM 
Control box 

5:£1 : -=E-~'SlHHt.=:~•J ~ ~ t- ·;~7"Z77 ·y 7: -l:- ~0)$~1J ~Cl?(P-007) :a-#lffi < t.:~ l.'o 

512 :Fig. No. O)f*'fi:[.,'t'l.'IJI.'$~t;t:$f*:·c;U~T.QZ. ttitl:l**itA.o Set t:'t''JiJ~ft[.,*'to 

Remarks 1) Concerning to Motor please refer to the parts catalog of MITSUBISHI LIMI-STOP Z motor (P-007). 

2) The parts not taken Fig. No. can not be supplied each parts. 

From the library of: Superior Sewing Machine & Supply LLC



[2] *1*~1* (I) 

43 

41 

40 

34 

32 

31 

ARM BED & IT'S ACCESSORIES (I) 

2 

45 

30 I 
29 

47 28 (23) (20) 26 (22) 25 24 (23) 23 22 48 21 (16) (15) 20 19 (15) 18 17 (15) (16) 

2 

10 

_, 

16 15 14 13 12 

From the library of: Superior Sewing Machine & Supply LLC



[2] *f*r~~ (I) 
ARM BED & IT'S ACCESSORIES (I) 

Fig. $~::1-1' 
No. Parts. No. 

1 MA 17AO 849 
2 M9 1054 004 
3 M9 0883 080 
4 M9 1304 080 
5 MA 16A1 339 
6 MA 10AO 750 
7 MS 10A1 456 

"' "" 

=E - ~ 1J J'\ -
SW-PW#17"?{ tl'\;?.. :i 
::f J.,. ~ 
::f J.,. ~ 
7J J'i. 
7 ·:; :;.. .:I. 

/'( ]7 IJ / ~ 

Description 

............................. Motor cover ................................... .. 
M4X8 .................... Screw M4X8 · ................................ .. 
.. · .. ·.. .... .. ... .. .. .. .. .. .. Rubber plug ........ · .. · ...................... .. 
.. · .. · .. · .. · ........ · .. · .. ·.. Rubber plug .. · .. · .. · ....... · .. · ...... · .. · .... .. 
............................. Cover ........................................... .. 
............................. Bushing ......................................... . 
............................. Ball bearing ................................... .. 

~Jil1liil:t 
Amt 
Req. 

1 
15 
3 
3 
1 
1 
2 

10 M9 2001 016 1:L 3J!- * :; ~ ft ............................. Screw............................................. 1 
11 MA 16A2 339 Y ~ l±l ~ 1J J'\ - (*IJ.) ....................... Detector cover................................. 1 
12 M9 5001 017 iz 7 7- -c '.1 'r ·:; t- M5X20 .................. Bolt M5X20..................................... 2 
13 M9 0512 050 tj\ m :i: 5 ........................... Washer 5 ........................................ 2 
14 MA 16AO 601 Jill ft tJi ................ ·............ Adapter · · .... · · .... · · ................ · .......... · 1 
15 M9 0511 050 m :i: 5 ........................... Washer 5 ........................................ 16 
16 M9 5002 017 iz 7 7- 1' :I 'r ·:; 1- M5X12 .................. Bolt M5X12..................................... 12 
17 MS 10AO 604 Jill -¥ (*1!) ....................... Holder complete.............................. 1 
18 M9 5003 017 iz 7 7- 1 :I 'r ·:; 1- M5X8 .................... Bolt M5X8 ...................................... 6 
19 MA 17AO 429 ~ .I ~ ~ (;t:i) ....................... Bracket (right)................................ 1 

20 MA 17AO 361 L ff~ ~ ... 
"' 21 M9 4001 017 iz77--c :l'r·:; 1-

22 MS 14A1 601 Jill ft t.& 
23 M9 0906 003 1:L 3J!- * :; 
24 MA20E3 339 :;_. IJ / ~ - 1J J'\ -
25 MS 01AO 361 m 'r ~ 
26 M9 1133 002 3J!- * :; 
28 MS 01AO 192 t.& J'\ * 29 MA 17AO 472 .A « IJ t.& 

30 MS 01A1 476 A ~ "if 
31 MS03A1 101 it t.& 
32 M9 0605 010 .llll. * :; 
33 M9 0909 003 1:L 3J!- * :; 
34 M9 0806 002 3J!- * :; 
35 M9 0804 002 3J!- * :; 
36 MS01A1 739 1::: / :; 
37 M9 1110 002 3J!- * :; 
38 MA 17A1 429 ~ .I ~ 111 

"' 39 MS 01AO 477 ~ 7- Ji: 

40 MS 03A5 601 7' 1 ti - I' 1& ft tJi 
41 M9 1106 003 1:L 3J!- -* :J 
42 M9 1 070 003 1:L 3J!- -* :J 
43 MA 17AO 830 im tJi 
45 MS 10A1 604 Jill -¥ 
46 MA 20A4 339 1J J'i. 
47 MA 17AO 470 A « IJ tJi 
48 MA 17 AO 797 ~ 3 7 1' Jlt J... 

.. · .. · .. · .... · ......... · ·.... L -Bracket ........... · · .............. ·· · ..... · .. · 2 
M4X10 .................. Bolt M4X10..................................... 2 
............................. Bracket........................................... 2 
9/64(40)X3.2 .......... Screw 9f64(40)X3.2 ......................... 6 
( *IJ.) .................. · .... Cylinder cover complete .......... · · .... ·.. 1 
............................. Latch.............................................. 1 
11 /64(40)X8 ............ Screw 11 /64(40)X8 ........................... 10 
............................. Leaf spring...................................... 1 
(<j:1) ....................... Slide plate...................................... 1 

............................. Spacer ............................................ 

............................. Needle plate ................................... 
2f3z(56)X2.8 .......... Screw 2hz(56)X2. 8 ......................... 
9f64(40)X6 ............. Screw 9/64(40)X6 ............................ 
1Js(44)X6 .............. Screw 1/s(44)X6 .............................. 
1fa(44)X3.5 ........... Screw 1/s(44)X3.5· .......................... 
............................. Hinge ............................................. 
11 /64(40)X8 ............ Screw 11 /64(40)X8 ........................... 
(;&) ....................... Bracket (left) ·································· 
····························· Adapter .......................................... 

.. .. .. .. .... .. .. .. .. .... .. ... Eye guard adapter ......................... .. 
11 /64(40)X20 ........... Screw 11 /64(40)X20 ........................ .. 
M4X30 .................. Screw M4X30 ................................ .. 
.. · .. · .. · ........ · ..... · ..... Face plate ................. ··· ................. .. 
(*.ll.) ....................... Holder complete ............................ .. 
····························· Cover············································· 
..... · .. · .. · ........ · .. · .. · .. Slide plate · ...... · ... ·· · ..... · ..... · .. · ·· ..... .. 
............................. Slide plate guard film ...................... . 

3 

1 
1 
2 
1 
2 
2 
1 
2 
1 
1 

From the library of: Superior Sewing Machine & Supply LLC



~ *1*~1* (ll) 
ARM BED & IT'S ACCESSORIES (ll) 

(51) 53 54 55 56 

(51) 

51 

57 (51) 
58 

65 64 (54) 

76 

86 84 83 82 (81 > 81 80 79 78 n 

4 
From the library of: Superior Sewing Machine & Supply LLC



~ *1m1*' (IT) 
ARM BED & IT'S ACCESSOR! ES (IT) 

Uii:t 
Fig. $£:::J-I'" $ "' ~ Description 

Aml 
No. Parts. No. "'"' Req. 

51 M9 1910 080 :::f b. ~ ····························· Rubber plug ·· · · · · ·· · ·· · ·· · ·· · · · ··· · · · · ··· ·· · · · · 4 
52 MA2DAO 584 "1C f!i tJ /{ ····························· Thread take-up cover · · · · · · · · · · · · · · · · · · · · · · · 1 
53 MG43AD 181 * 1i ~ ( l'j:l) ....................... Thread guide··································· 1 
54 M9 0909 003 jz_ 3jZ * v 9/64(4D)X6 ············· Screw 9/64(4D)X6 ···························· 2 
55 MF 36A1 18D * ~ ~ ............................. Thread guide .................................. · 1 
56 M9 1110 002 3jZ * v n;64(4D)X8 ............ Screw 11 /64(4D)X8 ........................... 2 
57 MS 10A9 601 ~ i' /{ 5 Jill ft ~ ............................. Shutter adapter··· .... · .. · .. · .. · .. · .. · .. · .. · .. · 1 
58 M9 1058 004 SW-PW#17<1 tr<* :i M4X6 .................... Screw M4X6 ................................... 4 
59 MS lOAO 257 ~ I ~ ····························· Shutter holder .................................. 2 

60 M9 D859 004 SW-PW#17<1 tr<* :i M3X6 .................... Screw M3X6 ................................... 4 
61 MS lDAO 458 v i' J{ 5 ····························· Shutter ............................................ 1 
62 MS 10A1 6D1 v ,. J{ 5 Jill ft ~ (A) ........................ Shutter adapter-(A) ......................... · 1 
63 MS 10A2 6D1 v i' J{ 5 Jill ft ~ (B) ....................... Shutter adapter-( B) ......................... 1 
64 MF lOAD 181 * ~ ~ CF) ....................... Thread guide ................................... 1 
65 MF 70A1 18D * ;t ~ ····························· Thread guide ................................... 1 

71 M9 1108 001 iii -r ::- 1.1:. ;t. * ~ 11 /64(4D)X5. 5 ......... Screw 11 /64(4D)X5.5 ........................ 1 
901 MF OOEO 550 ~ n * (*Ill (:1'J 7 ::..-::, 3 ::..-) .... Pre-tension complete ....................... 1 
72 MF 90AO 181 * ~ ~ ( :1 1J 7 / :/ 3 /) .... • Thread guide· .................................. 1 
73 MF OOAO 553 ~ ::;. • .............................. Thread tension stud .............. · .......... · 1 
74 MF 10A1 555 &lt =f liD. ····························· Thread tension discs ........................ 2 
75 MF 36AO 245 fil j1t J{ * ............................. Thread tension spring· ..................... · 1 
76 M9 11D1 D46 '') ... .... -r "J 1- ............................. Thumb nut ....................................... 1 

902 MA 16EO 210 ...I: * ~ n * em.) ....................... Thread tension regulator complete .... · 
77 M9 1605 045 &lt n -r ·:; 1- ............................. Thumb nut ....................................... 
78 MT 6DAO 8D2 lEI l) 1.1:. ;t. ............................. Thumb nut revolution stopper ............ · 
79 MN 1DA3 245 F9 j1t J\ * ............................. Thread tension spring ............... · ...... · 

80 MM11AO 556 ~ ::;. liD. ~ I ............................. Thread tension releasing disc ............ 1 
81 MF lDAO 555 &lt ::;. liD. ····························· Thread tension discs ........................ 2 
82 M9 D2D4 D60 t::" ;.... ............................. Thread tension releasing pin ............ · 1 
83 MF lDAO 553 &lt ::;. • ............................. Thread tension stud .............. · ........... 1 
84 MF lDAO 187 * Jill l) J{ * ............................. Thread take-up spring ...................... 1 
85 MF lOAD 709 7 ·:; ::- ~ 

............................. Thread tension regulator bushing ...... · 1 
86 M9 0901 DD2 3jZ * v 9/64(4D)X4 ............. Screw 9/64(40)X4 ............................ 1 

5 

From the library of: Superior Sewing Machine & Supply LLC



f4l *1*00f~~(II])~;?_!JJTG'S~A~C~C~E::.=..S_SO_R_I E:SS~(II])!L_ ______ _ 
L«J ARM BED & 'oo~ ,-( ao•l 

105~ 1 

,;:==+=i 
103 I 

122 
123 

126 
127 

134 

132 
131 

130 
129 

128 

6 

From the library of: Superior Sewing Machine & Supply LLC



@]*~~(liD 

Fig. 
No. 

91 
92 
93 
94 
95 
96 
97 
98 
99 

ARM BED & IT'S ACCESSORIES (liD 

flS~:J-t: 
Parts. No. 

MA 17AO 600 
M9 1066 004 
M9 1910 080 
MA20AO 950 
MA20AO 476 
MS 17AD 123 
M93002020 
M9 4002 017 
M9 0421 050 

Description 

UM:k 
Amt. 
Req. 

t- ·:; -:1 7J J{. - •••••· ••·••••· ••·•••••••••••• Top cover ············ ····· ······ ··············· · 1 
SW-PW#7'7<1tl'\*:i M4X25 ·················· Screw M4X25·································· 5 
:::f t.. ~ ·· · ·· · ·· · ·· · ·· ··· · ·· · ··· ·· · ·· Rubber plug ·· · ··· · ·· · · · ·· · ·· · ·· ··· · ·· · ·· · ·· · ·· · 1 
v J{. ••••••••••••••••••••••••••••• Lever············································· 1 
A ~ -t.t •· • · · · ·•• ·· · •· ·•• · •· · ·• · •· · ·· Spacer .. ·················· ... ····················· 1 
;J{ t: / ······ ········ ·········· ····· Bobbin············································ 1 
"ft.1i!7i: f-;j" !1:. :f. -* :./ M3X4···················· Screw M3X4··································· 4 
i! 7 7 1 '.1 lr ·:; 1- M4X8···················· Bolt M4X8 ...................................... 2 
l1i ~ 4··························· Washer4 ········································ 8 

100 MG75Al 476 A 
101 MS 14Al 180 * 
803 MS 14EO 180 * 
102 MS 14AD 553 Dl 
103 MF 10AO 555 Dl 
104 MM11A0245 fiJ 
105 MMllAD 702 r\ 
1 06 M9 1602 046 ':I 
107 M9 1007 045 7 
108 MA04A1 530 ~ 
109 MA 04A2 530 ~ 

• • =r 
=r 

• J{. 

* ~ 7 ~ 7 ·:; 
·:; 
# 
f-;j" 

-t.t •·•·•••·•··••·•••••••••••···· Spacer············································ 
f*l ······ ········ ·········· ····· Thread guide ..... ······························ 
f*l (*!i)······················· Thread tension regulator complete····· 
• · · · · · · · · · · · · · · · · · · · · · · · · · · · ·· Thread tension stud·························· nn ............................. Thread tension disc ......................... . 
;f. ··· ·· · ·· · ·· · ·· · ·· · ··· ·· · ·· · ·· Thread tension spring······················· 
f*l · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Spring guide · · · · · · · · · · · ·· · · · · · · · · · · · · · · · · · · · · · · 
1- ··· ··••·· ·· ...... ···• ··•··· ·· Thumb nut······································· 
1- M4 ························ Nut M4 ··········································· 

*II · .. · · · .. · · · · · · · · · · · · · · · · · · · · · Driven shaft············· .. · .. ··················· 
fdl ····························· Shaft·············································· 

1 
1 
1 
1 
2 
1 
1 
1 
1 
1 
1 

110 M9 1055 020 
111 MS 14Al 454 
112 MS 14AO 350 
113 MS 14AO 572 
114 MS 03AD 417 
115 MA20AD 194 
116 M9 9006 063 
117 MA20El 750 
118 MS 14AO 603 
804 MA 17EO 190 

121 M9 0858 004 
122 MS 10A8 339 
123 MS 10A1 359 
124 MS 10A4 339 
125 MS lOAD 359 
126 MS lOAD 476 
127 M9 1132 002 
128 MS 10A5 339 
129 MA 17AD 339 

130 MA 17AO 359 
131 MS 10A1 476 
132 MA 17A1 359 
133 MS 10A2 476 
134 MS 10A3 339 
135 MS 10A7 339 

~11!7i:#li:.;C;f.:J 

• 7J J.,. 
•y Jl- If J{. * :::j J.,. • * ,If • " # ~ / 
-:f ·:; ~ ~ 

Jill. # i:t 

* 4 it • 
/77-(Hn;:f.:J 
X 7J J{ t& 
7J J{ - jj "'( t: 
X 7J J{ fi 
7J J{ - jj "'( t: 
A ~ -t.t 
3JZ * :; 
X 3 lb 7J J{ 
X-Y 7J J{ 

7J J{ -

A ~ 
7J J{ -

A ~ 

X-Y 7J 
X 3 11J 

M4X4 ··············· ····· Screw M4X4 · ······· ··········· ··············· · 3 
····························· Stopper·········································· 1 
·····························Cam··············································· 1 
· · · ·· · · · · ·· · ·· · ·· · ·· · ·· · ·· · ·· Helical spring · ·· · ·· · ··· ·· ··· · ·· ··· · · · · ·· · ·· · ·· · 1 
····························· Tire················································ 1 
····························· Wheel············································· 1 
····························· Pin················································· 1 
(*!i)·· ..................... Bushing complete···························· 1 
····························· Bracket··········································· 1 
·· · ·· · ·· · ·· · ·· · ·· ··· · · · · ··· ·· Bobbin winder complete ··· · ··· ·· · ··· ·· · ·· · 1 

M3X6···················· Screw M3X6··································· 
( ii:) · · · ·· · · · · · · · · · · · · · · · · ·· X-cover plate (left) · · ·· · · · · · · · · · · · · · · · · ·· · · · · 
(ii:) .. ····················· Cover guide (left)···························· 
(:6)······················· X-cover plate (right) ························ 
(;6) .. ····················· Cover guide (right)·························· 
····························· Spacer············································ 
llf64(40)X12··········· Screw llf64(40)X12 .. ························ 
(:6)······················· X-movable cover (right)···················· 
(:6) .. ····················· X-Y cover (right) ····························· 

(:6)······················· Cover guide (right)·························· 
(:6)······················· Spacer (right) ································· 
(ii:) .. ····················· Cover guide (left)···························· 
(ii:)······················· Spacer (left)··································· 
(ii:) ....................... X-Y cover (left) ······························· 
(ii:) .. ····················· X-movable cover (left) ····················· 

7 

8 
1 
1 
1 
1 
1 
8 
1 
1 

From the library of: Superior Sewing Machine & Supply LLC



ffiJ m~~• 
SEWING MECHANISM 

159 (167) 160 161 162 163 164 165 158 (172) 167 1 

149 

147 

146 

~44 

191 
908) 

206 205 204 203 202 201 200 1 99 1 98 1 97 1 96 

8 
From the library of: Superior Sewing Machine & Supply LLC



lliJ ll~ •• 
SEWING MECHANISM 

ua=t 
Fig. ml.i.::J-1" as "' ~ Description Amt 
No. Parts. No. AA Req. 

141 MN25BO 128 it DPX17 #16 ........... Needle DPX17 #16oo••••••••••••••••oo••••• 
142 M9 0815 002 3ft * :; 1/a(44)X4.5 ··········· Screw 1/a(44)X4.5··························· 
143 MF 21 DO 181 * • 1*.1 ............................. Thread guide··································· 
144 MF 10A1 181 * • 1*.1 ............................. Thread guide···················· .... ·.· ........ 
146 MG30AO 664 it • ;1. 9 }I, (""F)······················· Needle bar bushing (left) ················· 
147 MS 01AO 660 it • ............................. Needle bar······································ 
149 MS01AO 663 it • ;1. 9 }I, (..t)······················· Needle bar bushing (upper) ............. 
150 M9 1110 002 lJt * :; 11 /64(40)X8 ············ Screw 11 /64(40)X8 ··························· 7 
151 MF 10AO 325 " 11!1 ............................. Square block··································· 1 
152 MS 03EO 662 it ? ti -( I" (~)······················· Guide complete······························· 1 
905 MS OlEO 580 ~ ~ at ? (~)······················· Thread take-up lever complete·········· 1 
153 M9 1221 001 ?*" ~ 9c.LI:. ;1. * :; M5X12 ·················· Screw M5X12·································· 1 
154 M9 1802 006 • $t; 3Jl * :; ............................. Screw············································· 1 
155 MS 01AO 383 ? 7 ;.... ? ............................. Crank············································· 1 
156 M9 1606 001 !1:. ;1. * :; 1/4(40)X6 ·············· Screw 1/4(40)X6······························ 2 
157 M9 1602 001 .1.1:. ;1. * :; 1f4(40)X4 ·············· Screw 1/4(40)X4······························ 1 
158 M9 1221 001 ?*" ~ $t;.il:. ;1. * :; M5X12·················· Screw M5X12·································· 2 
159 MA20AO 740 7 ::t }I, t- ····························· Felt················································ 1 

160 MS 10AO 232 ..I:. • ;1. 9 }I, (tr:)······················· Arm shaft bushing (left) ···················· 1 
161 M9 1602 001 .il:. ;1. * :; 1f4(40)X4 ·············· Screw 1/4(40)X4······························ 2 
162 MF 70AO 352 1J 7 ............................. Collar············································· 1 
163 M94006 021 ~~~ft.il:. ;1. * :; M4X6···················· Screw M4X6······························· .. ·· 2 
164 MS 14AO 682 / 1) ............................. Pulley············································· 1 
165 MA 17AO 230 ..I:. • ............................. Arm shaft ........................................ 1 
167 MS 10A1 740 7 ::t JJ, t- ............................. Felt················································ 2 
168 MS 10AO 234 ..I:. .. ;1. ~ }I, (If!)······················· Arm shaft bushing (middle)··············· 1 
169 M9 1602 005 • $t; l.l:. ;1. * :; 1/4(40)X8 ·············· Screw 1/4(40)X8······························ 1 

170 MS 01AO 350 * ~ I) 1J J.,. ............................. Thread trimmer cam · ·· · ·· ··· ···· ·· · ··· ·· · ·· · 1 
171 M9 1607 001 .1.1:. ;1. * ~ 1/4(40)X4 ·············· Screw 1/4(40)X4······························ 1 
172 MF 60A2 740 7 ::t JJ, t- ............................. Felt················································ 2 
173 MS 09AO 740 7 . I JJ, t- ............................. Felt················································ 1 
174 MS 09AO 233 ..I:. • ;1. ~ }I, (:6)······················· Arm shaft bushing (right) .................. 1 
175 M9 1473 086 :t -( JJ, ~ - }I, ............................. Oil seal··········································· 1 
176 MA20AO 682 / 1) ............................. Pulley············································· 1 
177 M9 1502 002 lJt * :; 15/64(28)X12··········· Screw 15/64(28)X12·························· 2 

181 M9 1203 002 lJt * :; 3hs(28)X15············ Screw 3hs(28)X15 ··························· 2 
182 MS 01AO 891 tl Ill • ............................. Rock shaft······································· 1 
183 M98003 015 ~ 1-t lJt * :; ............................. &rew············································· 1 
184 MA20AO 956 ll tl ~ ............................. Connecting rod · · · · · · · · · ....................... 1 
185 MS 01AO 508 -tz ? 9 • • ............................. Sector gear ..................................... 1 
186 M9 5004 021 ~~~f";j.Jl:. ;1. * :; M5X5···················· Screw M5X5··································· 1 
187 M9 1802 045 -r "";/ t- ............................. Nut················································· 1 
188 M9 1222 001 .il:. ;1. * :; M5X6···················· Screw M5X6··································· 1 
189 MS OlAO 833 ;1. 9 }I, ............................. Bushing·········································· 1 

190 M9 1222 001 .1.1:. ;1. * :; M5X6···················· Screw M5X6··································· 1 
908 MA 17AO 450 ""F • (*!i)······················· Hook shaft complete .. ······················· 1 
191 MS03A8 833 ;1. ~ }I, ............................. Hook shaft bushing .. ························· 1 
192 M9 1222 001 .1.1:. ;1. * :; M5X6···················· Screw M5X6··································· 1 
193 M9 1506 001 .1.1:. ;1. * :; 15/64(28)X6 ············ Screw 15/64(28)X6 ··························· 2 
194 MM11AO 352 1J 7 ............................. Collar············································· 1 
195 M9 0802 003 jz, ~ * :; 1fs(44) X4. 5 ··········· Screw 1Ja(44)X4.5 .. ························· 2 
196 M9 3006 050 l!i * 

............................. Washer··········································· 2 
197 MS01AO 572 •:J }I, 4 =\'- I~ * ............................. Spring············································ 2 
198 MS 01AO 761 • ,r,, • ............................. Eccentric shaft································· 1 
199 M9 6500 085 0 ') ;.... . 7 S5························· 0-ring S5········································ 1 

200 M9 1502 002 lJt * :; 15f64(28)X12··········· Screw 15f64(28)X12·························· 1 
201 MS09AO 950 ~ 1111 I •:J ""'<' ~ ... ~ ......................... Hook clamp····································· 2 
202 MS OlAO 611 I" 7 -( I~ ............................. Hook driver · · · · · · · ·· · · · · ·· · · .................... 1 
203 MA 10AO 120 ~ ~ ............................. Inner hook······································· 1 
204 MS08AO 616 ~ ~ 1111 I ............................. Hook retaine·· ··· ···· ·· · ·· ··· ··· · ··· ............ 1 
205 MA 10AO 123 * 1::: ;.... ............................. Bobbin············································ 1 
206 MS 17AO 125 * 1::: ;.... T - .A ............................. Bobbin case · · · · · · · · · · · · ·· · · · · · · · · · · · · · · · · ·· · · · · 1 
207 M9 5001 021 ...... 

" 7\: M * }I, t- M5X16·················· Bolt M5X16··································· .. 1 J' 
208 M9 0853 002 3Jl * :; 1Ja(40)X4 ·············· Screw············································· 2 
209 MS 01AO 329 ~ * ~ 1*.1 ............................. Thread guide··································· 1 

210 MS 01AO 121 ~~ ~ ····························· Outer hook······································ 
211 M9 0001 060 3fZ rr 1:::" ;.... m6-4X18················ Pin m6-4X18 ··································· 

9 

From the library of: Superior Sewing Machine & Supply LLC



[QJ tp~ ~.fit-
PRESSER BAR LIFTING MECHANISM 

277 

276 

275 

~\ 

:===I 
233 

232-------"N!' 

230 

227 

274 273 (267) 

192 193 194 195 196 ,.7 ,.. ,., I . @c..---203 

205 204 

257 258 259 260 

10 

263 

From the library of: Superior Sewing Machine & Supply LLC



[ID «=P¥11 ~ •• 

Fig. 
No. 

191 
192 
193 
194 
195 
196 

200 
201 
202 
907 
203 
204 
205 

224 
225 
227 
228 
229 

230 
231 
232 
233 
234 
235 

251 
252 
253 
254 
255 
256 
257 
258 
259 

263 
264 
265 
266 
267 
268 
269 

270 
271 
273 
274 
275 
908 
278 
279 

280 
282 
283 
284 
285 
286 
287 
288 
289 

PRESSER BAR LIFTING MECHANISM 

ili~:::J-1' 
Parts. No. 

MA 17AO 252 
M9 1109 00~ 
MG30AO 154 
MG30Bl 222 
M9 1225 015 
M9 0421 060 

M9 9008 063 
M9 0810 060 
MA 16AO 571 
MA 16E0.434 
M9 0511 065 
MS lOAD 530 
M9 5001 021 

M9 0922 002 
MV30AO 256 
MG30BO 267 
MS lOAO 262 
M9 1508 001 

MG10BO 265 
MS02AO 259 
M9 0551 050 
MF 20AO 703 
M9 3202 047 
M9 3213 035 

M9 1801 035 
M9 1802 045 
MG30B1 261 
MG30AO 833 
M9 1108 001 
M9 1603 003 
MS 02AO 463 
M9 0607 050 
MG30BO 384 

M9 0325 065 
MG30AO 760 
M9 1606 001 
M9 1572 045 
M9 1210 002 
MG10B0763 
MG30BO 732 

MS 02A2 352 
MG30BO 226 
M9 0301 064 
M9 1110 002 
M$ 05AO 765 
MS 02EO 460 
MS 02AO 462 
M9 0207 061 

MS 02AO 460 
M9 0507 063 
MG10BO 411 
MG10BO 259 
M95002 020 
MS02A1 352 
MS 02A5 454 
M9 0511 050 
M9 5003 017 

"' IU' Description 

Ufl:t 
Amt. 
Req. 

~I ...I:.?' v J{- ·· · ··· ·· · ·· · ·· ··· · · · · ··· ·· · ·· Ufting lever····································· 1 
3)t * ~ 11f64(40)X7 ············ Screw 11 /64(40)X7 ··························· 2 

* ~ ~ ··· ·· · ·· · ·· · ·· · ·· ··· · · · · ·· · ·· Guide plate····································· 1 

* ~ )(., ;t. ·· · ·· · ·· · ·· · ·· · ·· · ··· ·· · ··· ·· Thread releasing cam······················· 1 
3ft * ~ 31Js(28)X5.5·········· Screw31Js(28)X5.5 ························· 1 

* ~ )(., ;t. I:: / ·· · ··· · · · ·· · ·· · ·· · ··· ·· · ·· · ·· Thread releasing pin ·· · ·· ··· · ··· ·· · ··· ·· · ·· · 1 

~ f.t I:: / ·· · ··· ·· · ·· · · · · ·· · · · · ··· ·· · ·· Pin · ·· · ··· ·· · · · · ·· · · · · ·· · ··· ·· · ·· · ·· ··· · ··· ·· · ·· ··· · 1 
.7. 1" .. ; -:1 I:: / 8 · · · · · · · ·· · · · · · · · · · · ·· · · · · · · Snap pin 8 · · · · · · · · · · · · · · · ·· · · · · · · · · · · · · · · · · · · · · · · 1 
'7 / '$1 ·:; 7 M :f. · · · · · · · · · · · · · · · · · · · · · · · · · · · · · Connector · · · · · · · · · · · · ·· · ·· · · · · · · · · · · · · · · · · ·· · · · · 2 
I J1 - ~ IJ / ~ *IDL······················· Air cylinder assy ······························ 1 
E m 11:. ;t. ta 6 · · · · · · · ·· · · · · · · · · · · · · · · · · ·· E-Type retaining ring 6 · · · · · · · · · · · · ·· · ·· · · · · 1 
~ f.t .a · · · · · · · · · ·· · · · · · · · · · · · · · · · · ·· Shaft · · · · ·· · · · · · · · · · · ·· · · · · · · · · · · · · · · · · · · · ·· · ·· · · · · 1 
it. ~ 1\: f;f ;f- JL- 1- M5X16 ·················· Screw M5X16·································· 1 

3ft * ~ 9/64(40)X8 ············· Feed regulating screw 3/32(28)X35 ···· 
"*' ~ I ····························· Nut 9/32(28) ····································· 
~ I • ;t. '$1 J(., • • • • • • • • • •• • • • • • • • • • • •• • • • • • • Feed lifting rock shaft bushing · · ·· · ·· · · · · 
~ I • ·····························Screw 11 /64(40)X5.5 ························ 
lil 1" ~ 11:. ;t. * ~ 15f64(28)X8 ············ Screw 1f4(24)X16···· ........ : .............. . 

~ I • ~ :f · · · · · · · · · ·· · · · · · · · · · · · · · · · · ·· Presser bar holder · · · · · · · · · · · · · · · · · · · · · · · · · · · 
~ I J{ * ······ ········ ·········· ····· Presser bar spring···························· 
1j\ J!i t ··· ·· · ·· · ·· · ·· · · · · ··· ·· · ·· · ·· Washer··········································· * ~ • ·· · ·· · ·· · ·· · ·· · · · · · · · ·· · ·· · ·· Presser bar guide · ·· · ·· · ·· ··· · ··· ·· · ··· ·· · ·· · 
~ 1* 1" ·:; 1- 112(28) ··················· Special nut 112(28) ··························· 
•y '"'<' ~ * ~ 1!z(28)X43············· Thumb screw 112(28)X43·················· 

11iil iii * ~ 9f32(28)X35············ Feed regulating screw 3/32(28)X3S ···· 1 
1" ·:; 1- 9132(28) .................. Nut 9 /32(28) · ·· ···· ··· ·· · ·· ··· · ·· · ·· ···· ·· · ·· ··· · 1 
~ I Ill iii ~ ............................. Presser regulating bracket · ·· · ··· ·· · ·· ··· · 1 
m 1) • ;t. '$1 )(., (J:.fli!J:. ""F) .•••.•.•.•.•.. Feed lifting rock shaft bushing··········· 2 • 1" ~ !1:. ;t. * ~ 11 /64(40)X5.5········· Screw 11f64(40)X5.5 ························ 2 
Jr. 3ft * ~ 1f4(24)X16············· Screw 1/4(24)X16 ···························· 1 
...1:. 81! ...1:. ""F m I) lllil (:6)······················· Feed lifting rock shaft crank (right)···· 1 
~ jj :f l!i ~ 6··························· WasherS········································ 1 
7 7 / 7 [J ·:; " 

............................. Feed connecting crank rod················ 1 

c m !1:. ;t. • ............................. C-type stop ring······························· 1 
111 ,[., • ............................. Feed lifting eccentric························ 1 
jjft 1" ~ !1:. ;t. * ~ 1/4(40)X7 ·············· Screw 1/4(40)X7······························ 2 
u 1" ·:; 1- 6XO. 75·················· U-nut 6XO. 75 · ··· ·· · ··· ·· · ·· ··· ···· ·· ···· ·· · ·· · 1 
3)t * ~ 3hs(28) ·················· Screw 3/1s(28) ··········· ······················ 2 
/'( )(., 7 7 / 7 ............................. Bell crank······································· 1 

* ~ ~ (*'I)······················· Spring guide bar complete················ 1 

1J 7 ............................. Collar············································· 1 
~ I t& ::t I ............................. Adapter·········································· 1 
.A -:1 I) / ~ I:: / ............................. Spring pin ....................................... 2 
3ft * ~ 11f64(40)X8 ............ Screw 11f64(40)X8 ........................... 3 
/'( )(., 7 7 / 7:i"I (*'1) ....................... Bell crank guide bracket ................... 1 
...1:. 86 ...1:. ""F lllil (iE)(*'i) ................. Feed lifting rock shaft complete ........ · 1 
...1:. 81! ...1:. ""F lllil (iE) ....................... Upper feed lifting rock shaft crank .... · 1 
7 - /'( - I:: / ............................. Taper pin ........................................ 1 

...1:. as ...1:. ""F • ............................. Feed lifting rock shaft ....................... 1 
:::J [J D • ............................. Bell crank guide pin .................. · ...... 1 
:::J [J ····························· Roller ............................................. 1 
•y )(., 4 /{ * ............................. Spring ............................................ 1 
it.1ig:f\:f.tll:.;t. * ~ M5X6 .................... Screw M5X6 ................................... 2 
1J 7 ............................. Collar ............................................. 1 • ............................. Shaft .............................................. 1 
& ~ 5 ........................... Washer 5 ........................................ 1 
i! 7 7 "( '.l'r ·:; 1- M5X8 .................... Bolt M5X8 ...................................... 1 

1 1 

From the library of: Superior Sewing Machine & Supply LLC



[Z] ~HlJ IJ ~-
THREAD TRIMMING MECHANISM 

31 8 31 9 320 321 322 323 

363 

350 

1 2 

From the library of: Superior Sewing Machine & Supply LLC



[1] *-lll'J•JJ 
THREAD TRIMMING MECHANISM 

Fig. ilS~::J- t: 
No. Parts. No. 

Cl 
AA 

311 MS 01A1 572 ':J Jl- t{t: :f I~ * 
312 MS 01AO 348 'h A till 
313 M9 5003 021 "' :fil :;\: # ;J{ Jl- 1-
314 MS 01A3 352 'h 7 
315 M9 5004 021 "':fil :;\: # .1!:. ;) * V 
316 M9 1504 005 • 9i; .1!:. ;) * V 
317 M9 1503 045 7 "J 1-
318 M9 1056 004 SW-PW#17v-fti'(*Y 
319 MS 01 EO 430 * ij] IJ f'F 111 B!i! 

320 M9 5003 021 
321 M9 1003 045 
322 M9 0401 053 
323 M9 0450 050 
324 M9 0001 095 
325 MS 14A3 601 
326 M9 1101 015 
327 M9 1104 045 
328 MS OlEO 351 
908 MS OlEO 975 
329 M9 1104 045 

330 M9 0101 017 
331 MS 08AO 708 
332 MS 01A2 572 
333 M9 1108 001 
334 M9 5003 021 
335 M9 0501 053 
336 M9 0550 050 
337 M9 1109 045 
338 MS 01A1 392 
339 MS01A2 392 

340 M9 1510 002 
341 MS 01A4 454 
342 MS 14A3 603 
343 MN55AO 975 
344 M9 1372 045 
345 M9 0506 023 
346 M9 1101 017 
347 MA20AO 392 
348 M9 1214 015 
349 M9 1267 015 

350 MS 03A1 910 
351 M9 0513 065 
352 M9 1136 015 
353 M9 6004 052 
354 MS 0380 838 
355 M90906 003 
356 MS 14AO 838 

361 M9 111 0 002 
362 MA 17EO 746 
363 MS 14A1 620 
364 M9 1 054 004 
365 M9 2074 045 
366 M9 1014 095 
367 MS 10A4 601 
368 M9 1 067 004 
369 MS 07AO 228 

370 MF 90AO 361 
371 MF 36AO 750 
372 M9 0802 002 
373 M9 1127 015 
374 M9 1112 002 
375 M9 0872 045 
376 M9 0301 053 
377 M9 0311 050 
378 MA 17A1 746 

"' :fil :A: # * Jl- 1-
7 •:J 1-
I~ * m :i: 
m :i: 
[J - ~ IJ './ J..... ./ 1 t:' 
'.IJ....../1t:'lll!.#:f!X 
~ # 3jt * v 
7 ") 1-
'h A ii ~ JJ!i! 
[J ':/ t: I ;., r 
7 ':I 1-

~ # * Jl- 1-
I~ * • 'r 
·:; Jl- t{t: :f I~ * .1!:. ;) * v 
"' :fil :A: # ;j{ Jl- 1-
I~ * m :i: 
m :i: 
7 ':/ 1-
;) .A m Ill B!i! 
;) .A m 111 JJ!i! 

3jt * v 
'* lll!. it ~ 

[J ':/ r I ;.... r 
7 ':/ 1-
rJ I ::J ~ *)!I 1-
~ it * Jl- 1-
;) .A m 111 B!i! 
~ 1t 3jt * v 
~ # * Jl- 1-

IJ ;.... ? 
E ~ .1!:. ;) • ~ # 3jt * v 
5/t m :i: 
:fJ 111 ;) .A 
:Jl. 3jt * v 
llil :iE: ;) .A 

3jt * v 
7 v :f ~ 7 Jl- '7 1 1' 
7 1 [J / ? IJ ':/ -;/ 
SW-PW#17v1 j-1'(* Y 
7 ':/ 1-
[J - ~ •; '-' ~,...- ./ 1 r 
'.IJ....../1rlll!.#~ 
SW-PW#17v1 j-1'(* Y 

B!i! 

• 'r :i: 
7 •:J ~ .:1. 

3fl * v 
~ 1t 3jt * v 
3jt * v 
7 ':/ 1-
I~ * m :i: m :i: 
1 ;.... 7- 'r - 7 Jl-

Description 

............................. Spring ........................................... . 

............................. Shaft ............................................. . 
M5X12 .................. Bolt M5X12······························ ...... . 
····························· Collar············································· 
M5X5···················· Screw M5X5··································· 
15f64(28)X32··········· Screw 15/64(28)X32·························· 
15/64(28) ················· Nut················································· 
M4X10 ·················· Screw M4X10····· .. ··························· 
.. . .. . .. . .. . .. . .. . ... .. . ... .. Crank complete .............................. . 

U11~ 
Amt. 
Req. 

1 
1 
1 
2 
4 
1 
1 
3 
1 

M5X12 ·················· Bolt M5X12· .. ·································· 1 
M4 ························ Nut M4 ··········································· 2 
4 . . . . . . . .. . . . . . . . . . . . . . . . . . . Spring washer 4 . . . . . . . .. . . . . . . . . . . . . . . . . .. . . . . · 2 
4 . . . . . . . . . . . . . . . . . . . . . . . . . . . washer 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .. . . . . 2 
( -*-e.l IJ ) . . . .. . ... .. ... . .. Rotary solenoid................................ 1 
.. . .. . .. . .. . . . . .. . ... .. . ... .. Solenoid adapter··............................ 1 
11J64(4Q)••oo••••••••••••• Screw 11J64(4Q) •••••••••••••••••••••••••••••••• 1 
11!64(40) ................. Screw 11 /64(40) ································ 1 
(*11)······················· Cam follower complete····················· 1 
(*!1) ....................... Connecting link complete.................. 1 
11 /64(40) .. ··············· Nut 11 /64(40) ···································· 1 

11!64(40) ................. Bolt 11 /64(40) ··································· 2 
·····························Hook·············································· 1 
····························· Spring............................................ 1 
11 ; 64( 40) X5. 5 ......... Screw 11 ; 64( 40) X5. 5 .. ... . .. ... . ... .. . .. ... . 1 
M5X12 .................. Screw M5X12 .. ································ 1 
5 . . . . . . . . . . . . . . . . . . . . . . . . . .. Spring washer 5............................... 1 
5 . . . . . . . .. . . . . . . . . . . . . . . . . .. washer 5 . .. . . . . . . . . . . . . . .. . . . . . . . . . . . . . . . . .. . . . . 1 
11 /64(40) ................. Nut 11 /64(40) ···································· 1 
··· · · · ··· ·· ··· · ·· · ·· · ··· ·· · ·· Knife driving crank ··· ·· · ·· ··· · ··· ·· · ··· ·· · ·· · 1 
....... · · ·· · ·· · ·· ···. ··· ··· ·· Knife driving crank ·· · ·· ··· ··· · · ·· ··· ·· · ·· · ·· · 1 

15/64(28)X12··········· Screw 15f64(28)X12·· .. ······················ 2 
····························· Shaft·············································· 1 
····························· Bracket··········································· 1 
·············· ··············· Connecting link································ 2 
M5 ························ Nut M5 ··········································· 2 
. . . . . . . . . . . . . . . . . . . . . . . . . . . .. Stud bolt . . . . . .. . . . . . . . . . . .. . . . . . . . . . . . . . . . . .. . . . . 1 
11 /64(40) ................. Screw 11!64(40) ································ 1 
.. · ·· · ·· · ·· · · · · ·· · ··· ·· · ·· · ·· Knife driving crank ·· · ·· ··· · ·· · ·· · ··· ·· · ·· ··· · 1 
3f1s(28) .................. Screw 3f1s(28) ................................. 1 
............................. Screw········································ .. ··· 1 

............................. Link················································ 
2.5························ Snap ring 2. 5··································· 
11 /64(40)················· Screw 11 164(40) ································ 
6··························· Wave washer 6 ·· ·· · ·· · ·· ··· ................... 
(U)······················· Movable knife complete···················· 
9f64(40)X3. 2 ·········· Screw 9/64(40)X3. 2 ························· ............................. Fixed knife ...................................... 

11f64(40)X8 ············ Screw 11f64(40)X8 ··························· 
(U) ....................... Flexible wire complete ·· ··· ···· ······ ····· · 
····························· Nylon clip·············· .. ························ 
M4X8 ········ ............ Screw M4X8 ........ ········ .................. . 
M5 ························ Nut M5 ··········································· 
(U)(-*~Jl-;) )········ Rotaly solenoid complete·················· 
............................. Solenoid adapter·· ........................... . 
M5X10 .................. Screw M5X10 .. ································ 
····························· Crank············································· 

····························· Bracket··········································· 
····························· Holder············································ 
1Js(44)X7 ·············· Screw 1Js(44)X7······························ 
11 /64(40)················· Screw 11 ; 64( 40) ................................ 
11 /64(40)X12··········· Screw 11j64(40)X12··· .. ····················· 
M3························ Nut M3 ··········································· 
3••••••••••••oo•••oo•••••••• Spring washer 3 ............................... 
3··························· Washer 3 ········································ 
····························· Wire··············································· 

1 3 

1 
1 
1 
1 
1 
2 
1 

1 
1 
1 
1 
2 
1 
1 
2 
1 

1 
1 
2 
1 
1 
2 
2 
2 
1 

From the library of: Superior Sewing Machine & Supply LLC



- _ ·:fJ L4itJJ M 
[ID X-YT ~ ~~~M~E~C~H.::..A.:..:.....:N_IS_ X-YT@L 

462 463 464 461 

14 

From the library of: Superior Sewing Machine & Supply LLC



rnJ X-Y7-- ·:iJ(.;~1lj 
X-Y TABLE MECHANISM 

Fig. 
No. 

441 
442 
443 
444 
445 
446 
447 
448 
449 

450 
451 
452 
453 
454 
455 
456 
457 
458 
459 

460 
461 
462 
463 
464 
465 
466 
467 
468 
469 

470 
471 
472 
473 
474 
475 
476 
477 
478 
479 

480 
481 
482 
483 
484 
486 
487 
488 
489 

490 
491 
492 
493 
494 
495 
496 
497 
498 
499 

500 
501 
502 
503 
504 
505 
506 
507 
508 

$~::J-I'" 
Parts. No. 

M9 1003 022 
MS 07AO 477 
MS 10AO 957 
MS 10AO 972 
MS 10A1 957 
M9 0859 004 
MS 10AO 477 
M9 4007 017 
MS 02A1 476 

MS 10A2 957 
MS 10A3 957 
MS 02AO 740 
MS 02AO 426 
MS 10A1 972 
MS 10A4 957 
MS 02A4 477 
M9 5004 017 
M9 5015 021 
M9 0512 050 

MS 02AO 364 
M9 1119 002 
M9 0311 065 
MS 02A2 456 
MS 02A1 767 
MS 10A1 758 
M9 5011 021 
MS 02AO 454 
M9 5002 020 
MA 17AO 523 

M9 5004 020 
MS 02AO 767 
MA 20AO 758 
M9 1071 004 
MS 10AO 390 
M9 1003 022 
M9 5024 095 
MS 02A3 477 
M9 5023 095 
MA 17AO 603 

M9 5001 017 
M9 4006 017 
M9 0423 050 
M9 5013 021 
M9 4003 017 
M9 0317 050 
MS 07AO 257 
MS 0283 601 
MS 0180 603 

MS 10AO 408 
M9 1060 004 
M9 4005 037 
M9 0604 065 
MS 02A1 454 
MS 10A2 758 
MA 16A1 523 
MS 10AO 781 
MS 10A3 758 
MS 10A2 390 

MS 10A1 780 
MF 10AO 352 
M9 0002 039 
M9 1106 001 
M9 0511 065 
M9 1002 096 
M9 0857 004 
MS 10A1 407 
MA 16AO 364 

"' "" Description 

~m11nx 
Amt. 
Req. 

;f- JL- f-. M4X8···················· Bolt M4X8 ······································ 8 
A f-. ·:; H · · · · · · ·· · · · · · · · · · · · · · · · · · · · · · Stopper ·· · · · · · · · · · · · · · · · · ·· · · · · · · · · · · · · · · · · · · · · · · 2 
Y till f$ lb !..-- A ·· · ... ·· · ·· · ·· ··· · ·· · ·· · · · · ·· Movable race (Y) · ... ·· ··· · ·· ··· · .. · ·· · ·· .... 1 
[:] - 5 'r - :;· (Y) .. ······················ ······················································ 2 
Y fdl ffi! :IE !..-- - A ( :ti:) ·· · ·· · ·· · ... · · · ··· · · · ·· Fixed race (left) ·· · ·· · ·· · ·· ··· · ... ·· · ..... · ·· · 1 
SW-PWf;J-17<1t"·t-; M3X6···················· Screw M3X6···············.................... 2 
A f-. ·:; ,.,. •·· ·•· ··· •· .......... ·•••·· ·· Stopper .................. ........................ 1 
-tz 7 7 1 :I 'r ·:; f-. M4X12 .................. Bolt M4X12..................................... 8 
A r.:: -if ·· · ·· · ·· ... ··· · ... ·· · ·· · ·· · ·· Spacer· ....... ·· .... ··· ... ········ .... ······...... 1 

Y fill ffiJ :IE !..-- - A (:ti)······················· Fixed race (right)···························· 1 
X f$ lb 1..-- _ A ............................. Movable race (X) ......... ............... .... 1 

7 I JL- f-. •....••......••...•...••..... Felt .. . . . . .. ... . .. ... . ... .. ... ... . .. ... . ... .. . .. ... . 2 
7 I JL- f-. S: I ............................. Holder............................................ 1 
[:]-5lf'-V'······················································· .. ·························· 2 
x fdl ffil :IE 1..-- _ A ............................. Fixed race··..................................... 2 
A f-. ·:; ,.,. ..•.....•••.•......••.....•.• Stopper .. ...... ............ ...................... 2 

t 7 7 1 :I 'r ·:; f-. M5X16 ·················· Bolt M5X16· .. ·································· 20 
1\. :tq 7\: -f;t ;F Jv f-. M5X20 .................. Bolt M5X20 ... ... . ... ... .. . .. ... . .. . .. . .. . .. ... . 1 
BE ~ 5 ........................... washer 5 . . . . . . . . . . . . . .. . .. . .. . . . . . . . . . . . . . .. . . . . 23 

tJ •:; 7 1) / "j 

3jZ * :; 
*tlifflCff~l.l:.:ita 
~-)~j.:;f--J~I\71) /'j 

/"o;,' JL- " • 
7 7 'r ·:; " 
1\. :tq 7\: it * Jv f-. 

till 
1\. :fq 7\: it !1:. ;{ * :; 
'Iii ff~ ""' } v " 
1\.:fq/i:"f;tl.l:.:i;?:.V' 
/"o;,. Jv f-. :if! 
7 7 'r ·:; " 
SW-PWf;t 17 < 1 fl'\f -;i 
y ~ lb fill * Jv f-. 
A'T·:; t:"/?'E-:$1 
A f-. ·:; H 
AT·:; t:"/?'E-:$1 
lll1 it ii' 

····························· Coupring········································· 
11 ; 64 ( 40) X6. 8 ......... Screw 11 ; 64 ( 40) X6. 8 ....................... . 
1 a .......................... C-type retaing ring 10 ...................... . 
····························· Bearing··········································· 
····························· Cog pulley······································ 
····························· Bracket··········································· 
M5X25 ······ ....... ··· ·· Bolt M5X25 ······· .................. ······ ..... . 
............................. Shaft ............................................. . 
M5X6 .................... Screw M5X6 .................................. . 
(Y) ........................ Cog belt (Y) ··································· 

M5X8 .................... Screw M5X8 .................................. . 
............................. Cog pulley ..................................... . 
.............. · ·· ······· ····· Bracket······· .. ·································· 
M4X8 ········ ............ Screw M4X8 .................................. · 
········· ·················· ·· Shaft · ··· ·········································· 
M4X8 ·· ················ ·· Bolt M4X8 · ·················· ··················· 
(Y~)· .. ·················· Motor complete (Y) .. ························ 
····························· StOQPer ·········································· 
(X~)····················· Motor complete (X)·························· 

1 
2 
1 
8 
2 
1 
1 
1 
8 
1 

4 
2 
1 

10 
1 
8 
1 
2 
1 
1 

t 7 7 1 :I 'r ·:; f-. M5X20 ·················· Bolt M5X2Q..................................... 3 
t 7 7 1 :I 'r ·:; f-. M4X16 ·················· Screw M4X16 .. ································ 2 
-j- ·:; f-. M4 ········· ............. ·· Nut M4 · ········ ·································· 2 
1\. :fq /i: it ;F Jv f-. M3X10·················· BoltM3X10····································· 2 
t 7 7 1 :1 'r ·:; f-. M3X6 .................... Bolt M3X6 . ... . ... .. . ... .. ... . .. .... ...... .. ... . 6 
BE ~ 3 ........................... washer 3 . .. . . . . . . . .. . . . . .. . . . . .. . . . . . . . . . . .. . .. . 6 
~ I :t& . . . . . . . . . .. . . . . . . . . . . .. . . . . . . Adapter . . . . . . . . . . . . .. . . . . . . . . . . . . . . . . .. . . . . .. . .. . 2 
lll1 it :t& . . . . . . . . . .. . . . . . . . . . . . . . . . . . . Adapter . . . . . . . . . . . . .. . . . . .. . . . . . . . . . . . . . . . . .. . .. . 2 
-if *" f-. .•.•.•....••.•.•...•.•...••.• Supporter........................................ 3 

X tL ii ~ :±l A 

"" 
. . . . . . . . . . . . . . . . . . . . . . . . . . . .. Detector holder·............................... 1 

SW-PWf.t17 <1 fl\f Y M5X14 ·················· Screw M5X14·························......... 1 
p -if 7 * :; M4X8 .................... Screw M4X8 ................................... 2 
E ff~ !1:. ;{ .a 8 ........................... E-type retaing ring 8. .. ... ... . ... .. .... ... .. . 3 

fdl ····························· Shaft·············································· 1 
7 7 'r ·:; " ····························· Bracket··········································· 1 
'Iii ff~ /'( JL- " (X)························ Cog belt (X) · ············ ······················ 1 
/'( JL- " ~ I ............................. Belt clamper (X).............................. 1 
-;· 7 'r ·:; " ····························· Bracket··········································· 1 
X ~ lb *ttl ····························· Shaft·············································· 1 

x f$ I1J .g. ............................. Holder............................................ 1 
tJ 7 . . . . . . . . . .. . . . . .. . . . . . . . . . . . . Collar . . . .. . . . . . . . . . . . . . . . ... . . . . . . . . . . . . . . . . .. . .. . 1 
l!i R.I. ~ !P ;?:. :;· ······ ····················· ·· Adjustment screw ............................ · 1 
jj -j- -;/ !1:. ;{ ;?:. :; 11f64(40)X3. 7 ········· Screw 11 /64(40)X3. 7 ························ 2 
E ff~ 11:. ;{ ~ 6 ........................... E-type retaing ring 6. .. ... . .. . .. . ... .. . .. ... . 1 
7 IJ :,.. f-. :t& *Jl. Jr.. (X)........................ Control circuit unit (X) . . . . . . . . . . . . . . . . . . . . . . 1 
SW-PWf;t17<1 fl\f::; M3X12 ·················· Screw M3X12··................................ 3 
X *ttl ~ :±l :t& ··· ········ ······ ······· ··· ·· Detector plate (X) ········ ··················· 1 
tJ ·:; 7 IJ :,.. -7· ............................. Coup ring......................................... 1 

1 5 

From the library of: Superior Sewing Machine & Supply LLC



ffiJ 9f41fl ;t ~fij (I) 
WORK HOLDER MECHANISM (I) 

536 537 538 539 (532) 540 541 542 543 544 

1 6 
From the library of: Superior Sewing Machine & Supply LLC



rnJ 9i41¥ ~ .fltl (I) 

Fig. 
No. 

531 
532 
533 
534 
535 
536 
537 
538 
539 

WORK HOLDER MECHANISM (I) 

~~::J-1" 
Parts. No. 

MS 02AO 456 
M9 1002 070 
MS 02AO 628 
MS 10A1 454 
MA 17AO 390 
MS 02AO 781 
MA 16AO 476 
MS 02AO 778 
M9 4001 037 

"' "" Description 

UMft 
Amt 
Req. 

fdl ~ 1\ r) :; / "f ·· · · · · ·· · ·· · · · · ·· · · · · ·· · · · · ·· Bearing housing······························· 1 
LM ;j{ Jt.. ••• ••·•·•·· ·•·•·• ··•• ·••··· ·• Bearing· .. ········································ 2 
LM ;j{ Jt.. •••••• ••••• •••••• •••• •••••• •• Bearing···........................................ 1 

tdl ............................. Shaft·············································· 1 
Y Ill! lb till · · · ·· · ·· · ·· ··· · · · · ·· · · · · ·· · ·· Shaft · · · · ·· · ·· · ·· · · · · ·· · ··· ·· · ·· · ·· · ·· · ··· ·· · ·· · · · · 1 
Y "' Jt.. 1- ~ •••••• •••••••• •••••••••· •·••• Belt holder (Y) ····· ····· ··· ······· ······ ·· ···· 1 
.7. ~ -if ·· · ·· · ·· · ·· ··· · · · · · ·· ·· · ··· ·· Spacer .. ············ ... ··························· 1 
"' JL- 1- :jljl I ·· · ·· · ··· ·· · · · · ·· ··· · · · · ·· · ·· Belt clamper .. · ·· · ·· · ·· · ·· · ·· · · · ··· · ··· ·· · ·· · ·· · 1 
P .nn :.?-- :; M4X12 ·················· Screw M4X12 .. ································ 2 

540 MA 17AO 407 Y fdl ~ !:l:l :f.& ••···•·•·•••••••·····•···•·•• Detector plate (Y) ··························· 
541 MS 1 OA2 603 Y till ~ !:l:l :f.& Jill # ~ ··· ······ ········ ·········· ·· Detector plate holder (Y) ...... ············ 
542 M9 5002 020 "ft. ~ :1\: # Jl ;!. -*" :; M5X6 ·· · ·· ··· · ·· · ··· ·· · ·· Screw M5X6 · · ... ·· · ··· ·· · ·· · ·· ··· · ··· ·· · ·· · ·· · 
543 M9 0001 039 ~ ~ 1111 ia * :; ·· · ··· · · · ·· · ·· ··· · · · · ··· ·· · ·· Adjustment screw····························· 1 
544 M9 0511 065 E m Jl ;!. 4ia 6 · · · · · · · · · · · · · · · · · · · · · · · · · · · E-type retaing ring · · · · · · · · · · · · · · · · · · · · · · · · · · · 1 
545 M9 1054 004 SW-P.W#1771ti"\-*Y M4X8 .................... Screw M4X8··········· .. ······················ 2 
546 MS 0180 603 -if ;J( 1- •••·•••••·•·•·•·••••••••••••• Supporter········································ 3 
547 MS 02A2 408 Y ~ !:l:l ~ ·•• ·• · •· • ·· · · · • ·• · ·•• ·• · •• • •• Detector holder (Y) ·· ·· ... ··· · ·· · ··· ·· · ·· ··· · 1 
548 M9 1056 004 SW-PW#1771 t..-..:-* Y M4X10 ·················· Screw M4X10·································· 2 
549 M9 5002 096 7 IJ / " :f.& m rr (Y) ........................ Control circuit unit (Y) .. . . .. ... . .. . .. . .. . .. . 1 

550 M9 0857 004 SW-PW#1771 t..-..:-* Y M3X12 ·················· Screw M3X12·································· 3 
551 M9 5001 017 1z 7 7 1 '.1 'r ·:~ 1- M5X20 ·················· Screw M5X20· .. ······························· l 
552 M9 0512 050 m :$: 5 ··························· Washer 5 ········································ 1 
553 M9 4006 021 "ft.~ :1\: # Jl;!. -*":; M4X6···················· Screw M4X6·················· .. ··············· 2 
554 MA 16AO 455 fill 3t I ····························· Shaft holder····································· 1 
555 M9 5004 017 1z 7 7 1 '.1 lj •:J 1- M5X16 ·················· Bolt M5X16..................................... 2 
556 M9 4001 017 1z 7 7 1 '.1 'r ·:~ 1- M4X10 ·················· Bolt M4X10····································· 2 
557 M9 5002 017 1z 7 7 1 '.1 'r •:J 1- M5X12 ·················· Bolt M5X12····································· 2 
558 MS 10AO 361 fit • ~ ;!. :$: A ····························· Guide plate····································· 1 
559 M9 0859 004 SW-PWf.t1771ti"\-*Y M3X6···················· Screw M3X6··································· 2 

560 MS 0280 257 :jljl I :f.& ............................. Adapter.......................................... 2 
561 MN 10AO 572 •:J )I- 4 J'i. * ............................. Spring............................................ 2 
562 M9 0611 060 1::' / ............................. Pin................................................. 2 
563 MS 02EO 426 3t I .. · · · · .. · .... · · · · · .. · .. · · · · ·· Supporter· .. ···· .. · .. ···· .. ···· .. · .. ···· .. · .. · .. · 2 
564 MS 10A1 257 9~ :jljl I ........ · .. · ........ ·.. .... .. Clamp frame · .................. · .. · ··· ·· ... · .. · 1 
565 MS 10EO 272 i! IJ :f.& ··· ·· .... ·· · ... .. .... .. .... .. Feed plate complete .................. ·· .... 1 
567 M9 1058 004 SW-PW#1771 t..-..:-* Y M4X6·· .................. Screw M4X6................................... 6 
568 MS 0286 601 Jill # :f.& ............................. Adapter.......................................... 2 

570 MS 02A2 454 :jljl I • ............................. Clamp stud·······............................... 2 
571 M9 5001 021 "ft. ~ :1\: i-t ;j{ JL- " M5X16 .................. Bolt M5X16..................................... 2 
572 MA 16AO 273 :jljl I BIR ............................. Clamp adapter ........................ ·····.... 1 
810 MS 10EO 105 9~ :jljl I (*-il.)· ...................... Clamp frame assy ............................ 1 

1 7 

From the library of: Superior Sewing Machine & Supply LLC



U1l9m~~f4(ll) 
WORK HOLDER MECHANISM (II) 

581 

602 

601 

611 610 609 608 

I 7 ~ 1) / ~1flbi\ 
BOTH WAYS CYLINDER 

585 586 

i 

607 

1 8 

590 

597 

606 

(581) 
595 

(580) 

(590) 

From the library of: Superior Sewing Machine & Supply LLC



[09i4fPj_~f4(ll) 
WORK HOLDER MECHANISM (II) 

Flg. 111!s!b::J-I'" 
No. Parts. No. 

580 MS 37AO 454 f! 
581 MA 16AO 950 ~ I 
582 M9 0501 065 E ~ 
583 M9 0522 060 1::" 
584 MA 16A1 621 j-
585 M9 1373 645 j-

':I 

586 M9 2513 045 j-
587 ML 10A7 572 ·:; JJ,.. 
588 MA 16A3 601 Jill 
589 M9 0422 050 !!! 

f;t 
v ;<. 

ll:. ;f. 

7 
':I 
':1 • ;<. 
f;t 

"' "" Description 

Ulift 
Amt 
Req. 

till ····························· Shaft·············································· 2 
··· ·· · ·· · ·· · · · ··· · ··· ·· · ·· · ·· Pushing lever · ·· · ··· · · · ·· · ·· · · · · ··· ·· · ··· ·· · ·· · 2 

41& 2 · ··· · · · ·· · ·· · ·· ··· · ·· · ·· · ·· E-type retaining ring 2 · ·· · ·· · ·· · · · · ··· ·· · ·· · 4 
::.- ·····························Pin················································· 2 
JJ... •• • • • • • • • • • • • • • • • • • • • • • • • • • • • Knuckl~ · · · · · · · · · · · · · · · · · · ·· · · · · ·· · · · · · · · · · · · · · · · · 2 
1- M5 · ·· · ·· · ·· · ·· ···· ·· · ·· · ·· Nut M5 · ·· ··· · ·· ··· · ··· ·· · ·· · · · ··· ···· · · · ··· ·· · ·· · 2 
1- M10 .. ····················· Nut M10 ·········································· 2 

.:;}: ............................. Spring............................................ 2 
If ·· · ·· · ··· ·· · ·· ··· · ··· ·· · ··· ·· Bracket··········································· 1 
1i 4 · · · · · · · · · · · · · · · · · · · ·· · · · · ·· Washer 4 · · · · · · · · · · · · · · · · · · · ·· · · · · · · · · · · · · · ·· · · · · 2 

590 MA 20E1 434 I J7 'l IJ / ~ ·· · · · · ··· ·· · ·· ··· · ··• ·· · ··· ·· Air cylinder······································ 2 
591 MA 20A9 571 '7 / 11 ·;; 7- 8 -=F · · · · .. · · · · · · · · · ...... · .... · ·· Connector .. · · · · · · · · · · · · · · · .. · · · · · · · · .. · ...... · · · 2 
592 M9 4001 017 i! 7 7 1 '.1 'r ':1 I- M4X10 ·················· Bolt M4X10·····................................ 2 
593 M9 6001 017 i! 7 7 1 '.1 'r ·;; 1- M6X16 .................. Bolt M6X16..................................... 2 
594 M9 0624 050 !!! 1i 6 .... · · · · .... · · · .. · · .. · · .. ·· Washer 6 · · · · · · · ·· · · · · · · · ·· · · · · ·· · · · · · · · · · · .. · · · · 2 
595 M9 5003 021 'ft. ;A 7\: f;t ;J{ JJ... 1- M5X12 ................ ·· Bolt M5X12 ... · ·· · ·· · ·· · ·· ··· · ·· ··· · ··· ·· ... .... 3 
596 M9 0512 050 !!! 1i 5 ........................... Washer 5 ........................................ 2 
597 MA 20A4 601 ~ I ~ Jill f;t It ·· · ··· ·· · ·· · ·· · ·· · ... ·· · ·· · ·· Clamp adapter .. ························· .. ···· 1 
598 M9 1 050 020 'ft. ;A 7\: f;t ll:. ;f. * ~ M4 X5 · .... · · · · · · · · · · · · · ·· Screw M4 X5 · · .. · · · · · · · · · · · · · · · · · · · · .. · · · · · · · · · 2 
599 MA 17 AO 308 ~ I ~ ·· · ··· .. · ... ·· ............... Clamp bracket .. ··············· ... ········· ... · 1 

600 MA 17 AO 957 1!1 :iE v - A ·· · ··· ·· · ..... ··· ......... · ·· Axed race ......... ···........................... 2 
601 M9 4008 070 A 7-( !-= ""Y IJ / "7 ····························· Slide bearing................................... 4 
602 MA 17A1 957 ~ lb v - A ····························· Movable race.................................. 1 
603 M9 1069 004 7' 7 "'<' -f 7-"" * ~ M4X8 .................... Screw M4X8................................... 4 
604 MS 13A2 477 A 1- ·;; J't ............................. Stopper.......................................... 4 
605 M9 4007 017 i! 7 7 1 '.1 'r ·;; I- M4X12 .................. Bolt M4X1z..................................... 8 
606 MA 17AO 434 I J7 'l IJ / ~ (~lb~)······· .......... Air cylinder...................................... 2 
607 MA 17 AO 601 Jill f;t ;tJi · · · ··· · · · ... ·· · · · ••·• ·• · ·•· •· Bracket· .. · .. ········· ......... · ... ······ ..... ···· 1 
608 MA 17A2 957 ~ lb v - A ............................. Movable race.................................. 1 
609 M9 0856 004 7' 7 "'<' -( 7- ,._ -* ~ M3X6 ..... · ............ ·· Screw M3X6 · · ... ·· .... ·· · ·· · ·· .... ·· · ··· ·· · .. · 4 

610 MA 17AO 477 ~ I- ·;; l't ............................. Stopper.......................................... 2 
611 MA 17 A3 957 1!1 :iE v - A · ............. · .. ···· ... .. ... Fixed race ...... ··· .. ······ .......... ··· ........ · 1 

1 9 
From the library of: Superior Sewing Machine & Supply LLC



[]] 7-{J'\-, .A-{ ·y7~-
WIPER & SWITCH MECHANISM 

612 

,----------~ 
611 

~ 610 

615 

620 

20 

From the library of: Superior Sewing Machine & Supply LLC



[] 7 "(I\-, .A"( ·y 7-m~ 
WIPER & SWITCH MECHANISM 

Fig. $~::J-t-:' 
No. Parts. No. 

610 MA 08A4 339 
611 M9 0909 003 
612 MA08AO 484 
613 M9 1058 004 
614 MA08A1 601 
615 M9 0004 095 
616 M9 0316 050 
617 M9 0307 053 
618 M9 0875 045 
619 M9 1054 004 

620 MA08A1 484 
621 MS 02A4 729 
622 M9 0802 003 
623 MS 02EO 983 
624 MS 02EO 981 
625 MS 10AO 982 
626 MS 02A1 477 
627 MS 03A1 530 
628 M9 1057 020 
629 MA 20AO 980 

jJ J\ 

A. 3JZ * :,; 
5lt I1J .A 1 ·;; 7 
SW-PW#17x1 f-'\* :i 
1& 11 t& 
t:l - 9 1) '/ (..., ./ 1 t-:' 
11E ~ ,, * m ~ 
-j- ·y t-
SW-PW#17x1 f-'\* :J 

~;f9/.A1·;;7 

l::: * I) J\ * 
A. 3JZ * :,; 
? 1 H &Q 
? 1 /'\ - &9 
? 1 H - il' 
~ 1- ·;; H 
'7 1 H - *til 
:;\: ftl 7i: it ll: ;( * :,; 
? 1 J'i. 

Description 

............................. Cover ............................................ . 
9/s4(40)X6 ............. Screw 9/64(40)X6 .......................... .. 
............................. Toggle switch ................................ .. 
M4X6 .................... Screw M4X6 · ................................ ,. 
............................. Bracket- ......................................... . 
................. ---- .. --.... Rotary solenoid···········--··················· 
3 ........................... Washer 3 ....................................... . 
3 ....... ·· ··· ............... Spring washer .............. ··· ............... . 
M3 ........................ Nut·············--·--·--·--···--········--··--···--· 
M4X8·····--···--··------ Screw M4X8 .................................. . 

... · · · · .. -- · · · · .. · · · · · · · .. ·-- Push switch · · · · ·· · · .. ·· · ·· ·-- · .. ·-- · ··-- · · ·-- ... 

............................. Spring ........................................... . 
1 /s(44) X4. 5 ......... -- Screw 1 /s(44)X4. 5 .......................... . 
..... · ........ · .. · .. · ..... · .. Wiper clank ... · ........... · ..... · ..... · ........ · 
............................. Wiper clank .................................... . 
............................. Wiper adapter ................................ . 
............................. Stopper ......................................... . 
...... -- ·-- ... · .. ·-- · ..... ·-- Wiper shaft· ....... --· ..... · ..... · ...... --· .... .. 
M3X4 .................... Screw M3X4 .................................. . 
............................. Wiper ........................................... .. 

21 

frfflii:t 
Amt. 
Req. 

1 
2 
1 
3 
1 
1 
2 
2 
2 
2 

1 
1 
4 
1 
1 
1 
1 
1 
1 
1 

From the library of: Superior Sewing Machine & Supply LLC



0]*~· 
OIL LUBRICATION MECHANISM 

22 
From the library of: Superior Sewing Machine & Supply LLC



~*~~-
OIL LUBRICATION MECHANISM 

Fig. $~:J-I" 
No. Parts. No. 

601 MS 03A1 741 
602 M9 1107 002 
603 MA 17AO 780 
604 MS 03A2 780 
605 MA 17EO 688 
606 MA 17E1 688 
607 MF 60AO 742 
608 MF 10A2 740 
609 MA20A1 780 

7 .r. )1,. f- ~ I 

3ft * :; * )1,. ~ - ~ :lL * )1,. ~ 
)'( 1' -:1 1::. t ~ :lL 
J'( -1 -:t 1::. -t m :lL 
7 ~ 

7 .r. )1,. " * )1,. ~ 

Description 

····························· Holder············································ 
11 /64(40)X5. 5 ········· Screw 11 /64(40) X5. 5 ························ 
·· · ·· · ·· · ·· · · · · ·· · · · · ··· ·· · ·· Holder complete ··· · · · ·· · ·· ··· ··· · · · · ·· · ·· ··· · 
····························· Holder············································ 
····························· Oil pipe complete···························· 
··•·························· Oil pipe complete···························· 
·····························Cap················································ 
····························· Felt················································ 
····························· Holder············································ 

ff!Jtiil~ 
Aml 
Req. 

1 
2 
1 
1 
1 
1 
1 
1 
1 

610 M9 1058 004 SW-PW#17x{tl'\*') M4X6···················· Screw M4X6··································· 8 
611 M9 1 054 004 SW-PW# 17 x { t 1'\ * 'J M4 X8 ·· · · · · · · · · · · · · · · · · · · Screw M4 X8 · · · · · · · · · · · ·· · · · · · · · · · · · · · · · · · · · · · · 4 
612 MA 20AO 620 "}- 1' IJ / 7 1) ·:; -:1 ······ ········ ··············· Nylon clip········································ 1 
613 MS 47PO 620 "}- 1' IJ / 7 1) ·:; -:f ····························· Nylon clip······································•· 2 
614 MA 20E2 780 * JL- ~ - ~ :lL ··· ·· · ··· ·· ··· · ·· ··· · ·· · ··· ·· Holder complete .. ···························· 1 
615 MA 20A1 620 7" 1' IJ / 7 •J ·:; -:1 ··· ·· · ··· ·· · ·· · ·· ··· · ·· · ... ·· Nylon clip··· ... ·································· 1 
616 MA 20E2 688 J'( 1' -:1 1::. t ~ :lL ····························· Oil pipe complete···························· 1 
617 MA 20A5 688 J'( 1' -:1 ····························· Pipe··············································· 1 
618 MN 10AO 135 5itl ~ ·•·····•·••·•···•••·••····••• Oil gauge········································ 2 
619 MA 20E3 688 J'( 1' -:1 1::. t *D. :lL ····························· Oil pipe complete···························· 1 

620 MA 17EO 148 
621 MF 60A5 740 
622 MA 17A1 688 
623 MA20A6 688 
624 MS 01A8 796 
625 MS 1483 688 
626 MS 1480 148 
627 MA 17E2 688 
628 MS 1482 688 
626 MS 14A9 688 

5itl 1::. t *D. :lL 
7 .r. )I,. " * '" ~ - m :lL 
J'( 1' -:1 

* )I,. ~ 
J'( 1' -:1 
1::. t 
J'( 1' /1::.-tU:ll. 
J'( 1' -:1 
1::. t 

······ ········ ·········· ····· Oil pipe complete ···························· 
····························· Felt················································ 
·· · ·· · ·· · ·· · ·· · ·· · ·· · ·· · ·· · ·· Holder complete ·· · · · · ·· · ·· ··· ··· · · · · ··· ·· · ·· · 
............................. Pipe··············································· 
····························· Holder············································ 
(:~i)······················· Pipe (right)····································· 
(:6)······················· String (right)··································· 
····························· Oil pipe complete···························· 
(:tE)······················· Pipe (left)··································· .. ·· 
(:tE) ······················· String (left)····································· 

23 
From the library of: Superior Sewing Machine & Supply LLC



[J ffilj~ 
CONTROL BOX 

C3 

C1 

C24 

C4 

a 

111111111 

l!~ili!!l~lllllllll 
111~1~19 • 

~-c7 

C15, C16, C17, C18, C19, C20 

24 

C8,C9 

C6 

C29 

C1 1, C12, C13, C14 

C25,C26 

From the library of: Superior Sewing Machine & Supply LLC



[j ffilj~ 
CONTROL BOX 

Fig. JiB£ :J- !" 
No. Parts. No. 

Cl M8 35AO FDD 
C2 M8 10EO FAN 
C3 MA 45EO 499 
C4 M8 30AO PMD 
C5 M8 17A2 CPU 
C6 MA 35AO 742 
C7 M9 0434 037 
C8 M8 20EO PAL 
C9 M8 20E1 PAL 

ClO M8 2510 FUS 
C11 M8 16A2 TRN 
C12 M8 16A4 TRN 
C13 M8 16T4 TRN 
C14 M8 16V4 TRN 
C15 M8 2025 MSl 

C16 M8 4021 MSl 

C17 MB 1066 MSl 

C18 M8 2036 MSl 

C19 M8 2336 MSl 

C20 M8 1266 MSl 

c 
~"' 

7 [J ·:; t::" 1' !" 71 /\ . ..,. ,, ill 7 7" / 
ttl m *i1i 
7' 1) / 1- ~ ;t& 
7' 1) / 1- ~ ;t& 
7 9 
SW-PW-P j- f'( ;?: :/ • f'F J'e * JL-
tl f'F H * Jv 

t: .:J.. ;;( 

1- 7 / A 
1- 7 / A 
1- 7 / A 
1- 7 / A 
~ m mJ M $ 

~ m mJ M $ 

~ m mJ M $ 

11 m mJ M ~ 

11 m 1m M fi 

.. m ml M ~ 

Description 

YD-701-6030 ...... · .... YD-701-6030 Floppy driver ................ 
MMF-06D12DL-F .... Fan MMF-06D12DL -F ....................... 
.. · ..... · .. · .... · · ........ · .. Control box· ... · ..... · .. · ..... ··· ... · ..... ··· ... · 
PLK-A30-PMD· ....... Circuit board PLK-A30-PMD .............. 
PLK-A2-CPU··· ....... Circuit board PLK-A2-CPU ............... 
.. ·.......................... Control box cover .............. · .............. 
M4X10(SUS) ......... Screw M4X1Q .................................. 
(;f'Q)[) .................... Operation panel (Japanese) ............. 
(~)() .................... Operation panel (English) ................. 

AC250V lOA ............ Fuse 250V 1 OA .............. · ...... · .. · · ...... · 
1 05/115/210/230V .... Transfomer· ..................................... 
21 0/380/420V .......... Transformer ..................................... 
210/380/420V( ~')1Jv) .... Transformer (Triple) ......................... 
21 0/380/420V(VDE) ... Transformer (VDE) ........................... 
3 ~ AC200/220/230/240V · · · · Magnet switch 3 ~ AC200/220/230/240V ·· · .. · 

34> AC380/415V ....... Magnet switch 3 4> AC380/415V ........... 

1 tj>AC100/110V ....... Magnet switch 1 ~AC100/110V······""· 

1 4> AC200V ............. Magnet switch 1 4> AC200V ................. 

1 ~ AC220/230/240V ... Magnet switch 1 ~ 220/230/240V ... ·· ... · 

1 4>AC120V ............. Magnet switch 1 ~AC120V ................. 

~m11U'x 
Amt. 
Req. 

1 
1 
1 
1 
1 
1 
8 
1 
1 

2 
1 
1 
1 
1 
1 

C22 MB 35AO PSW 11 ~ A 1 ·:; 7- (~)ORZ-FR-1 B ...... Power switch (red) ORZ-FR-1 9......... 1 
C23 M8 35A1 PSW .. ~ A 1 ·:; 7- (ii)OR2-FG-1A .. ···· Power switch (green) OR2-FG-1A····· 1 
C24 M8 lOAO FSW 7 ·:; I- A 1 ·:; 7- ............................. Foot switch...................................... 1 
C25 MA 16E1 485 ~ ~ * ·:; 7 A ............................. Power box....................................... 1 
C26 MA 16E2 485 11 ~ ;J{ ·:; 7 A (VDE) ................... Power box (VDE)............................. 1 
C27 MA 16A4 601 :J .:?: 7 9 1& 1'1 ;t& ...... · ................ · .. · .. Connector board ..................... ·........ 1 
C28 MA 16A5 601 :J .:?: ? 9 1& 1'1 t!ii ............................. Connector board (VDE) .................... 1 
C29 M9 1007 035 .l 1) -\' ;?: :l M4X8 .................... Screw M4X8 ................................... 2 
C30 MA 16A1 742 7 9 ............................. Cover............................................. 1 

25 

From the library of: Superior Sewing Machine & Supply LLC



IT] ~~ifilj~~ 
PNEUMATIC CONTROL UNIT 

K2 

26 

From the library of: Superior Sewing Machine & Supply LLC



0] ~~ifilj~~ 
PNEUMATIC CONTROL UNIT 

Fig. fll!c§b:::J- t: 
No. Parts. No. 

Description 

ff.lf.l1llft 
Amt 
Req. 

K1 MA 2083 601 • iS # Jill # t& ·· · · · · ·· · ·· · ·· · ·· · ·· · ·· · ·· · ·· Solenoid valve adapter ·· · ·· ·· · · ··· ·· · ·· · ·· · 1 
K2 MA 16A2 601 Jill f-;j" t& · · · · · · · · · · · · · · · · · · · · · · · · · · · ·· Adapter · · · · · · · · · · · · · · · · · · ·· · · · · · · · · · · · · · · · · · · · · · · 1 
K3 M9 3018 093 .. ii # · · · ··· · · · ·· · ·· · · · ··· · · · · ·· · ·· Solenoid valve ·· · ··· ·· · ·· · · · · ·· · ·· · ·· · ·· · ..... · 2 
K4 MA 20A8 571 ? / 11 ·;~ =J- II '¥ ·· · ··· ·· · ·· · ·· · ·· · ·· · ·· · ··· ·· Connector············ ... ························ 3 
K5 MA 20A5 571 ? / 11 ·;~ =J- II '¥ ............................ · Connector ...................................... · 5 
K6 MA 16AO 495 ~I::"- t=':::J / 1-0-7 ...... , ...................... Speed controler............................... 1 
K7 MA 20A6 571 A & .::1. = ;t / II -¥ ............................. Connector ...................................... · 1 
K8 M9 3019 093 • iS # ...... .. .... .. .... .. .... .. ... Solenoid valve ................................ · 1 
K9 M9 1066 004 SW-PW#17<1tl'\*:i M4X25 .................. ScrewM4X25.................................. 4 

K10 MA 20AO 963 71' Jl-11 v:¥ ~ v- 9 ............................. Filter regulater................................. 1 
K11 M9 1035 089 )l!i -If u ............................. Muffler............................................ 2 
K12 M9 3020 093 .iS# "'l = ;t- - Jl- t=' ............................. Solenoid valve-manifold.................... 1 
K91 M9 3026 093 .. ii # (~) ....................... Solenoid valve complete................... 1 

27 

From the library of: Superior Sewing Machine & Supply LLC



0] T _ :iJtt~i~ 
TABLE & STAND 

n 

28 

T2 

T3 

From the library of: Superior Sewing Machine & Supply LLC



~ 7-:iJvmJi~ 
TABLE & STAND 

Fig. BII~::J-1" 
No. Parts. No. 

T1 M9 8011 022 
T2 MA 17A1 595 
T3 MA20AO 857 
T7 M9 zon 045 
T8 M9 084 053 
T9 M9 0710 050 

Description 
u•=t 

Amt. 
Req. 

if- JL- I- M8X60 ·········· ········ Bolt M8X60 ............. ········ ······· ····· ···· 4 
5li:: <t& •· · ·•• •· • ·• · · · • ·• · · · • ·•• •· · ·• Table top · ·· ··· ···· ··· ·· · ·· ··· ··· · ··· ·· · ··· ·· · ·· · 1 
'J' ~ 'T - ;:;<; iz ·:; 1- •· · ·· • •· · ·· · ·• ••• · •• · ·•• •· · ·• Small article case complete ·· ·· · ··· ·· · ·· · 1 
7 ·:; 1- MB · ·· · ·· · · · · ·· · ·· · ··· ·· · ·· Nut MB · ·· · ·· ··· · ··· ·· · ··· ·· ··· ··· · ··· ·· · ··· ·· · ·· · 4 
1<. * a t 8 ··························· Spring washer 8 .................. :............ 4 
l!i t 8 · · · · · · · · · · · · · · · · · · · · · · .... · Washer 8 · · · · · · · ·· · · · · · · · ·· · · · · · · · · · · · · · · · · ·· · · · · 4 

T10 M9 0305 041 P ~ * * 
T11 MA 20M 957 v 

::.; 3. 5X36 ··· ·········· ····· Wood screw 3. 5X36········· ················ 
J(, ••••••••••••••••••••••••••••• Rail··········· ................................... .. 

4 
2 
1 
1 

TI2 MA 20AO 719 ~I ~ 1:1::1 ~ ····························· Drawer··········································· 
T81 MA 16E1 150 Jill (*'l.)······················· Leg complete·································· 

29 

From the library of: Superior Sewing Machine & Supply LLC



[6 1-t 1161 (I) 
ACCESSORIES (I) 

F14 

~ 

Fl9, F32. F33, F36 

F20 

F25 

Fll 

l 
~ 

« 
F26 

F27 

F32 

~ ~ \ ~ 
F28 F29 F30 F31 

30 

~~-~ 
I! 

.I 

.I 

From the library of: Superior Sewing Machine & Supply LLC



0] 11.11~ (I) 
ACCESSORIES (I) 

Fig. :at!~:::J- t: 
No. Parts. No. 

F2 MMlOAl 479 .7. "' F3 MS 05AO 976 ...... 
~ • .7. J"( J\. 

F4 MS OlAl 976 ...... ~ • .7. J"( J\. 

F5 MF 90AO 976 ...... ~ • .7. H J\. 

F6 MS 02A2 976 ...... ~ • .7. J"( J\. 

F7 MS02Al 976 ...... 
~ • .7. J"( J\. 

F8 MS 02AO 976 ...... 
~ • A J"( J\. 

F9 MS 03AO 417 :::i b. 

FlO MS02AO 128 it 
Fll MF 2580123 ;f- I:: 
Fl2 MB02AO 608 t: 7 -1 
Fl3 MB02Al 608 t: 7 -1 
Fl4 M9 5003 099 t: ~ 

Fl6 MF 40EO 193 * 1L 
Fl7 MQlOAO 734 I:: - - )I, 1J }"\ -
FlB MS 06AO 567 7 ~ 

Fl9 MS 02AO 479 A }'f. 

F20 MF 60AO 137 $ ~ 
F21 MF OOAO 608 t: 7 -1 
F23 MA 16AO 762 9~ tiP I 
F24 MA 16Al 762 9~ tiP I 
F25 MS lOEO 105 9~ tiP 
F26 MS 07Al 416 :::r b. 
F27 MS 10AO 416 :::f b. 
F28 MN52A1 245 fl1 u }"\ 
F29 MP 0080181 * ~ 

F30 ML 36A2 571 '7 ;.... 9 ·:; 7 • F31 M9 1010 089 ...... 
~ '.1 Jr J\. 7 

F32 MS 10A1 976 A J"( 

F33 MS 10A2 976 A J"( 

F34 MS lOAO 976 ...... • A }"( J\. 

F35 MS05A1 976 ...... • A }"( J\. 

"' ""' 

-r 
-r 
-r 
-r 
-r 
-r 
-r 
.a 

;.... 
}"( 

}"\ 
7: 
~ 
-
7 
-r 
-;:... 
}"\ 

t& 
t& 
I 

t& 
t& 
* 1*.1 

=F 

" -r 
-r 
-r 
-r 

10Xl4···················· 
5··························· 
4··························· 
1/s························· 
3 ........................... 
2.5························ 
2··························· 
............................. 

DPX17-18·············· 
............................. 
( o:p) ...........•........... 
( tj\) ....................... 

125V lOA················ 
(if.!l.) ....................... 
............................. 
............................. 
13Xl7···················· 

............................. 
<*)······················· 
(-"JL-~-t--::..-)1t····· 
( -".)!,~- v;.... )2t ..... 
( if.!l.) .........•............. 

C1.iD······················· 
(~)······················· 
............................. 
............................. 

TS8-02U ................ 
............................. 
8X9······················· 
6X7······················· 
1.5 ........................ 
6··························· 

3 1 

Description 

Spanner 10Xl4································ 
Socket wrench 5 ·· · ·· · ·· · ·· · · · · · · · ·· · ·· · ·· · ·· · 
Socket wrench 4 ·· · · · · ·· · ·· · · · · · · · ··· ·· · ·· · ·· · 
Socket wrench 1/s···························· 
Socket wrench 3 · · · · · · ·· · · · · · · · · · · · · · · · · · · · · · · 
Socket wrench 2. 5 · · · ·· · · · · · · · ·· · · · · ·· · ·· · ·· · 
Socket wrench 2 ·· · · · · ·· · · · · ·· · ·· · ·· · ·· · ·· · ·· · 
Rubber ring····································· 

Needle DPX17-18 ........................... 
Bobbin············································ 
Screw driver (middle)······················ 
Screw driver (small) ........................ 
Fuse 125V lOA ................................. 
Cotton stand complete······················ 
Polyethylene cover··························· 
Tube·············································· 
Spanner 13Xl7································ 

Oiler with oil···································· 
Screw driver (large)························· 
Plastic plate 1t ·· · ·· · · · · ·· · · · · ·· · ·· · ·· · ·· · ·· · · · · 
Plastic plate 2t ·· · ··· ·· · ·· · · · · · · · ·· · ·· · ·· · ·· ··· · 
Clamp frame complete · · · ·· · ·· · · · · ·· · ·· · · · · 
Clamp pad······································ 
Clamp pad······································ 
Tension spring································· 
Thread guide··································· 

Instant coupler TB8-02U···················· 
Socket············································ 
Spanner 8X9··································· 
Spanner 6X7 · · ·· · ·· · ··· ·· · ·· · · · · ·· · ·· · ·· · ·· · ·· · 
Socket wrench 1. 5 ·· · ·· · ·· · · · ··· · ·· · ·· · ·· · ·· · 
Socket wrench 6 ·· · ··· ·· · ·· · · · ··· · ·· · ·· · ·· · ·· · 

fi.1§1liltt 
Amt 
Req. 

10 
4 
1 
1 
2 
1 
1 
1 
1 

1 
1 
3 
3 
1 
2 
2 
1 
1 

From the library of: Superior Sewing Machine & Supply LLC



[] Z~c~~~ORIES (ll) _____ _ 

F46 :; 
F44 

F47 

T 
F57 

F56 
F52 ~ ,,, 

F54 ~~ 
,/F58 0F49 

- ~F51 
FSO 

F59 

32 

From the library of: Superior Sewing Machine & Supply LLC



a] 1"1 11£ [I) 
ACCESSORIES [I) 

Fig. $~:J- t-:' 
No. Parts. No. 

Description 
u•:t 

Amt. 
Req. 

F36 MA 17AO 776 X: JL- 1- '1J J{ ·· · · · · ·· · ·· · ·· ··· · ·· · ·· · ··· ·· Belt cover ·· ··· ···· ·· · ·· · ·· ··· · ·· · · ·· ·· · ·· · ·· · ·· · 
····························· Belt cover······································· 

1 
1 
2 
2 

F37 MA 16A1 776 X: JL- 1- '1J J{ 

F38 M9 0401 041 }t * * 
F39 M9 0624 050 Iii 

:; 4. 5X20 ·················· Wood screw 4. 5X20························· 
~ 6 · ·· · ··· ·· ··· · ·· · ·· · · · · ·· · ·· Washer 6 · ·· · ·· ··· · ·· · ·· · ·· · · · ··· · ·· · ·· · ·· · ·· · ·· · 

F40 M9 1067 004 SW-PWf;t17;o{t•q:,; M5X10 ·················· Screw M5X10·································· 3 
F41 M9 5001 031 !M= 1* ;J{ JL- 1- · • • • · · • • • •• · • · • · • · • · · · • · • · · · · Bolt · · · .. · · · · · · · · · · · · · · · · · · · ·· · · · · · · · · · · · · · · · · · · · · · · 1 
F42 MA 10AO 613 iii $ 3t I ·· · · · · ·· · ·· · ·· · · · ··· · · · · ·· · ·· Head rest···· .. · ... ····· .... ····················· 1 
F44 MA 17AO 139 :;t 1' JL- J"i. ;.... ............................. Oil pan ........................................... 1 
F45 M9 0001 043 A 7 "J / JL- No. 1 · · ·· ··· · · · ··· • · · · ··· ·· ·· ··· · ··· ·· · ·· · ·· · ·· · ·· · .. · ... ·· ........ · · ·· · ··• ·· · ·· · 4 
F46 MS 10AO m V X: JL- 1- M51 ·· · ·· ··· · ·· ···· ·· · ··· ·· V-belt M51 · · ·· ··· · ·· · ·· · ·· ··· · ·· · ·· · ·· · ··· ·· · ·· · 1 
F47 M9 6011 021 t;;. fi! :1\: # ;J{ JL- 1- M6X50 ··· · ·· ···· ·· · ·· · ·· Bolt ··· ·· · ·· · ·· · ·· ···· ·· · ·· · ·· · ·· · · · · ·· · ·· · · · · ·· ··· · 2 
F48 MF 60AO 562 tl Ji: ·····························Hinge············································· 2 
F49 M9 0607 050 Iii ~ 6··························· WasherS········································ 2 

F50 M9 1574 045 7 ·:; 1- M6 .. .. .. .... .. .... .. .... .. Nut M6 ........ · .......................... · ... .. .. 2 
F51 M9 0601 053 J'\ * Iii ~ 6 ........................... Spring washer 6............................... 2 
F52 MF 60AO 560 • jf: .. ·.. .... .. .... .. .... .. .... .. Hinge ............................................ · 2 
F53 MS 10A1 688 J"i. 1' / ............................. Pipe............................................... 1 
F54 M9 4011 021 t;;. fij :1\: f-;f ;J{ JL- I- M4X8 .................... Screw M4X8 ................................... 1 
F55 MF 20AO 131 $ ~ Jr t' ............................. Oil bottle holder............................... 1 
F56 MF 20AO 130 $ t: ;.... ............................. Oil bottle......................................... 1 
F57 MA20AO 419 ~ fi ::i b. ............................. Rubber cushion................................ 6 
F58 M9 0450 050 Iii ~ 4 · ............ · .... ·........ Washer 4 .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. .. 1 
F59 MA 16AO 990 71:1 ·:; 1:::"-7 1 A 7 (illrl-T-:$1)· .......... Floppy disc (sewing pattern data)...... 1 

F60 MA05AO 483 .A :)! ;.... t-:' ............................. Stand.............................................. 1 
F61 MA 10AO 416 =!b.7 ·:; ~ 3 ;.... ............................. Rubber cushion................................ 1 
F62 MA 17AO 691 J"i. ·:; =\'- ;.... (~'J.Jfi) .............. Clamp adapter pad.......................... 2 
F63 MA 17A1 691 J"i. ·:; =\'- ;.... (~'J~Jfi)· ............. Clamp adapter pad.......................... 2 
F64 MA 10AO 620 7 I) 7 / ............................. Clip................................................ 2 
F65 M9 0317 050 lj\ m ~ 3 .. .... .. .. .. .. .. .. .. .. .. .. Washer 3 ...................................... · 2 
F66 M9 0306 041 }t * * -:; 3.1 X16 .................. Wood screw 3.1 Xl6......................... 2 

33 

From the library of: Superior Sewing Machine & Supply LLC



~ ::t7°~ 3 /1~-·y '.17 H~1*' 
OPTION PARTS FOR SEWING KIT 

P3 P4 P5,P6 
P1,P2 

~ b 

P10, P11 

P12 

Pl3, P14 

34 

FlP8 P9 

~ \ 
. ::f 6. 5 8.5 

P15 

From the library of: Superior Sewing Machine & Supply LLC



IT:a :t7°~ 3 /1~-·y 'J7 Hi~~ 
OPTION PARTS FOR SEWING KIT 

Fig. fl6~::J- I' 
No. Parts. No. 

P1 MS 02AO 101 it 
P2 MS 02A2 101 it 
P3 MV 30A1 256 r:p ~ 
P4 MV 35AO 106 r:p ~ 
PS MS 03AO 256 r:p ~ 
P6 MS 03A1 256 r:p ~ 
P7 MA35AO 256 r:p ~ 
P8 MA35A1 256 r:p ~ 
P9 MS 10AO 180 * ~ 

P10 MS 10AO 762 r:p ~ .I 
Pll MS 10A1 762 r:p ~ .I 
P12 MS 10A1 272 ""F ~ .I 
P13 MS 10E1 105 ~ ~ 
P14 MS 10E2 105 ~ ~ 

Fig No. 

91-~.:it 'i"~(AXB) 

Dimension (AXB) 

232X141mm 

(:/\: t:t ~) 

(Without hole) 

201X141mm 

176X141mm 

til +1. 6····················· 
til +2.6····················· 
.I +2························ 
.I (liD.) +3 .................. 
.I +3························ 
.I +2························ 
.I +3························ 
.I +2························ 
1*1 ............................. 

til (1t!Jl:lil::)2t('r:li~·) .... 
til (llfllil::)2t( 'rii~lt'l) .. 
til (77/?)·············· 
.I <m)<*'l41.ffl)··········· 
.I <mH~Bttm);;tt-;...·· 

P15 

91- ~ ;it <t-.a) 

Clamp frame assy. 

MS10E3105 

(Al31 C252G09) 

MS07E0105 

(A131C313G01) 

MS02E0105 

(A130C257G01) 

35 

Description 

Needle plate +1.6··························· 
Needle plate +2.6··························· 
Presser foot +2······························· 
Presser foot +3 ······························· 
Presser foot +3 ............................... 
Presser foot +2······························· 
Presser foot +3 ............................... 
Presser foot +2 .. ····························· 
Thread guide··································· 

Plastic plate 2t ·· · ··· ·· · ·· · · · ··· · ·· · · · · ·· · ·· ··· · 
Plastic plate 2t ··· ·· · ·· · ·· ··· · ·· · ··· ·· · ··· ·· · ·· · 
Feed plate······································ 
Clamp adapter································· 
Clamp adapter································· 

P16 

Ull:t 
Amt 
Req. 

-~- WI 

~ ;it • Sewing area 

Clamp stud 

170X100mm 

MS10A3454 
140X100mm 

(A142D937H01) 

MS10A4454 
120X100mm 

(A142D937H02) 

From the library of: Superior Sewing Machine & Supply LLC




